Simplicity is the ultimate sophistication.

L eonardo da Vinci

MASTER OF REVOLUTION

——

JaﬂeD\SK

Biological Waste Water Treatment Systems. Rotating Biological Contactor (RBC)

Presenting the World’s most economical, reliable and sustainable
domestic decentralized waste water treatment solution.

-~
/ﬁ)

planetiek

NVIRONMENT AND TREATMENT TECHNOLOGIES INC



=
e}
Q
=
T
B¢
[}
=
@
[
Ko}
e




L etter of the Founder

The most serious problem of our Planet
in the 21st century is the rapidly dep-
leting natural resources and scarcity of
clean water.

In 2004, when | started PlanetTEK, my
sole purpose was to serve the world and
help to save the rapidly disappearing na-
tural resources and make an impact for
[...]
tates at 3-5 rpm and requires merely 0.37
KW. It is quiet! Each time the rotor surface is
exposed to the atmosphere, plenty of oxy-
gen diffuses to all the bacteria in the biofilm.
There is no blower to blow the smell out of
the system. One can place PlanetDISK® unit
nearby a swimming pool.

Dependable Under Variable Loads
Consistent process results even the
organic load may vary up or down by
250%. Since the microorganisms in a
fixed film system are attached to a me-
dia, they cannot wash out with incre-
ased flows or loads. In villages or gray
water projects, even though the bacteria
levels are low and the waste water is di-
luted, the system still performs well and
delivers required standards.

European Standards

Nitirification, denitrification and phospor
removal are all succesfully achieved by
RBC systems. When the effluent BOD
level is below 15 ppm, nitrification is ac-
hieved. When the water is fed back to
one of presedimentation tanks acting as
anaerobic tank, partial denitrification oc-
curs. Phosphor removal is achieved by
flocullation or filtration. Effluent values of
10-15 ppm BOD can easily be achieved
by PlanetDISK® RBC systems.

Reuse of Waste Water
With tertiary treatment (sand-+activated car-
bon filter) and disinfection (UV or chlorine) tre-
ated waste water can be used for irrigation,
car wash, tailet flushing, cooling tower water
and also at construction sites.

Easy Maintenance

Simple and economical to run. Does not
require constant maintenance as required
in activated sludge system

Long Lasting

All the materials used in manufacturing
PlanetDISK® units are corrosion proof.
HDPP disks, HDPE or GRP body tank,
rotor which is in contact with water is SS
and/or galvanized metal. Solid shaft is
chrome plated and/or epoxy paint pro-
tected. It is designed and built to serve
many years. Heavy duty bearings are pil-
low block type with self-aligning spherical
roller bearings. Disks are made of 1 piece
all new virgin material.

£ N
p;‘

AND TREATMENT TECHNOLOGIES INC



Excerpt from a technical article
published in the USA:

Reconsidering Rotating Biological
Contactors

“A brief overview of what we found was that
RBCs may be the best process choice for
some wastewater treatment plants because
of their proven simplicity, reliable performance,
and low energy usage.

“VRI Environmental Services, Inc. currently
operates over 80 water and wastewater tre-
atment facilities in the United States. ... In my
experience RBC’s provide a very economical
and robust solution to wastewater treatment.
...The RBC is very easy to operate.”
Principal/President, VRI Environmental
Services, Inc., Millorook, New York

The first PlanetDISK® unit at service
since 2005. Still rotating and
treating perfectly!

PlanetDISK® plant for 2000 pe at
service of small community, Igneada
Village, Blacksea region of Turkiye.



“Our RBC system, with 10 shafts, has been
running for over 20 years and has proven to
be a good, simple, low energy usage system,

requiring low operational attention. It has reliably
met our effluent limits.” Superintendent,
Grosse lle Wastewater Treatment Plant,
Grosse lle Township, Michigan.

“Our first RBC’s were commissioned in 1980. ®

It's a great process. They flat-out work. There Wh t I I I k P I t D I S K R B C
is not a lot of operator intervention required. a a eS an e

The RBC's are energy efficient and easy to

intain. Our plant is located in the downt 'th b 't't h ' ” th
area andl we have not had any complaits € petier CNnolice among a e
about plant odor in all that time. | would highly
recommend the uee of REC ooy o0 \WaStewater treatment

Wastewater Operations, Holly, Michigan”

technologies?

1- PlanetDISK® RBC Unit is a fixed film reactor system consisting of circular
disks made of non-corrosive, all new virgin material. High Density PolyPropylene
(HDPP), mounted on a solid chrome coated steel shaft rotating at speeds of 3-5 rpm.

2- The entry part of the RBC system must have screens and also grease trap. FOG
(fat, oil, grease) especially must be kept out in RBC systems. Since the bacteria for-
ms a biofilm on the surface of the disks, only the soluble BOD must be allowed into
the RBC reactor. That means that the settleable BOD must be held in sedimentation
tanks. Mechanical ways of screening will not replace sedimentation which also redu-
ces the BOD load by aproximately. 30%.

3- During the rotation, 40% of the disks are immersed in wastewater. The rotation of
the rotor exposes biomass on disks to oxygen, allowing organisms to multiply. The
dissolved oxygen and organic materials in wastewater diffuse into the biomass to be
metabolized.

4- This is all a natural process performed by the microrganisms in the waste water.
Bacteria act as cleaners themselves. The organic load in waste water is bacteria’s
“food” and the bacteria “eat and digest” each other. The operator does not have
to interfere to clean the disks. Biomass thickness may vary between 1-2.5 mm and
excess biomass shears off at a steady rate by gravity as the disks turn. The disks are
seperated from each other by plastic rings of 14-17 mm thickness.

5- The converted suspensors are removed sludge (Total Suspended Solid) and is
collected at the final clarifier such as lamella clarifiers (built by PlanetTEK) at final
sedimentation stage. Filtration can also be utilized for such purpose. After tertiary
treatment via filtration and disinfection (UV, Chlorine, etc) the water can be reused.

Flow Diagram of PlanetDISK® Rotating Biological
Contactor Wastewater Treatment Plant

Waste Water Wastewater treatment is done by
Inlet FlanetDISK
RBC Biogical Treatment Unit
Coarse and Fine.-‘]—_'—rl\ _
Screens stop . . : ! Lamella Separator-final
inorganic objects il Mee = - r" — [ e — sedimentation tank

from entering into
the system

Jl_p'

=  Effluent

Grit - Grease — ' — '
Trap

Unsoluble BOD settles here

RIRININININININIRINIRIRIRIRIRIIINININ
Excess sludge at the

The1*and the 2" Sedimentation Equalization bottom of the final settling
Tanks Tank tank is removed by

centrifugal pump to the2™
sedimentation tank

Sludge Pump



F = = With proper care and maintenance,
life expectancy of PlanetDISK®
units is a minimum of 20 years.

Should the bearings or the reduction
gear needs to be replaced, it takes
any skilled labour under an hour to

- r—ﬁ:& 250cm

165cm L 1T 1 IT IT

T do the work. All parts are readily and
LJ\I world- wide available. Disks are made
U of virgin HDPP material. Holding tank

1 is GRP - fiber glass. Both materials
= will last over 100 years.

h<.—\ ~—
M
it

Technical Data
PlanetDISK® MX1 Model

Treatment Plant Capacity: 10 — 4000m?3/day

Each unit capacity = 40-70 m®/day depending on BOD
load and effluent and influent characteristics

Each unit power requirement= 0.37 — 0.55 kW

NON-CORROSIVE MATERIALS
e Polyethylene or GRP holding tank
e HDPP (High Density Polypropylene)

virgin material Discs

1.7mm thickness. 2050 mm dia. Each disc is 1 piece.
°* Heavy duty bearings are pillow block type with

self-<aligning spherical roller bearings.

e Epoxy painted or chrome plated AISI 1050 — C50
Carbon Steel, 85 mm diameter Solid Shaft
Galvanized steel SS or Galvanized Steel structure cage.

e Epoxy painted chassis.

DELIVERY & PACKING

e Unit dimensions= 2350mm x 3200mm x 2500mm(h)
e Empty weight ~ 1900kg.

e Full operational weight~7500-8000kg.

e 3MX1 units to fit in 40ft HC shipping containers

e Manufactured in TUrkiye

PlanetTEK Inc. continuously develops products and has the right to make changes in
technical specs of her products without prior notice

.planettek-tr.com



PlanetDISK® Rotating Biological
Contactor Domestic \Wastewater

Treatment Plant Capacity of 140m3/day
500 p.e. (Winter) - 600 p.e. (Summer)

1280 |
|-—1 00—-1 I 400 350 350 |

[ [
T I I I r T
SLUDGE PUMP 1 1 X ]
[ [
1 | LIFT PUMPS |
[ [
(I |

|
250

|
| A | |
| Lamella Separator |
| 11111 [TTT1] |
s ! f -« !
- : 174 || il 0 [E PlanetDISK® RBC UNIT-2 a 8 PlanetDISK® RBC UNIT-1 E 236 : 480
| |
| |
| |
| |
| |
| |
| |
| |
| |
a

This is biofilm attached to the
surface of the HDPP disks.
Rotation of the rotor exposes
biomass to oxygen.

FINE
SCREEN
10 mm

250 22, |

COARSE L 4 |
SCREEN 50x80
30mm DISCHARGE Cover

R SN [ S U g

1" SEDIMENTATION TANK 2" SEDIMENTATION TANK EQUALIZATION TANK
(30 m?) (25 m?) (25 m%)

PlanetDISK ®RBC UNIT-1 PlanetDISK ®RBC UNIT-1

Lamella Separator |
Final Sedimantation 267
Tank

4_
DISCHARGE <——P;U '% [ — — — e \
150

. | t

360 400

&
<«

330
100 } Oxygen reaches the bacteria on the
GRIT i . .
AND L disks thru several windows placed
Tap ] s on the cover of PlanetDISK® unit.

Cover of the unit is optional. The
unit can be used without it.

1 SEDIMENTATION TANK 2" SEDIMENTATION TANK EQUALIZATION TANK
(30 m?) (25 m3) (25 m%)
-400- + 4k 350 + 350

Drawing not to scale.
r 4 f ™

\ r
|znvmo~mzm AND TREATMENT TECHNOLOGIES INC



Case Studies

WEIc Treatmgnt Plant
h\?o“:ﬁ ?fth e ﬁﬁag; 4 Energy Saving
PlanetDisk® Easy maintenance
RBC Technology Consistent Process Results

S
[e]
°
5
x
£
©
S
©
Q

PlanetDISK® MX1 Model RBC Units are
at work in small town Balya of Balkesir
Province, at Aegean shore. Capacity of this
particular plant is 3500 people — 350m3/
day. Capacities of PlanetDISK® RBC units
and therefore the total number of RBC
units at a plant may vary depending on the
influent waste water and effluent criteria of
the treated water.

Balikesir Province Water and Sewage
Authority (BASKI) switched to PlanetDISK®
after trying other methods including MBR
and SBR and electrocoagulation.

Main concern was to save energy and
maintenance cost. RBC - Rotating
Biological Contactor Technology is
the least energy consuming biological
waste water treatment way among all
known methods and technologies. It
can easily be operated by solar and
other renewable energy sources.



At PlanetTEK, you’re more than just a client
— We see you as our partner in protecting
our most precious natural resource, water.
By choosing PlanetDISK®, one of the most
effective, reliable and sustainable biological
waste water treatment systems in the
industry, you’re helping to preserve our natural
resources for future generations. \We deeply
respect every organization who joins us in
our mission and are committed to providing
the highest level of service to you, our valued
partner. Together, we will make a difference!

HUrriyet Necdet Aydogan
Founder and CEO - PlanetTEK Inc.

Sewage Treatment Plant with
90% Energy Saving

Easy maintenance
Consistent Process Results.

EEEEEEEEEEEEEEEE



S
]
o
5
x
£
©
S
<
Q

are

the

University Campus don’t
have any noise or smell

problems any more. They

saving over USD 20,000

per year in energy bills and

they can use part of the

treated water for irrigation at

campus. This was news
covered by CNN Turk!

Prestigious Bosphorus University used
conventional systems to treat \Waste
water for many years.

Thanks to PlanetDISK® \Why did Bosphorus University
RBC Systems, Bosphorus

switched to PlanetDISK® RBC
Systems for 3500 people/day
capacity waste water treatment?

Case Studies

Why there is PlanetDISK® RBC
System in Mardin village of Surgucu,
population 4500 people?

Mardin is a historical city in the Soutneast part of
Turkiye. Cities in this area has chronical shortage
of water. One of the most effective ways to pro-
tect the clean water sources is to treat the was-
tewater before discharging it to the nature. Mar-
din Greater City Water and Sewage Authorities
(MARSU) searched for a sustainable way to treat
the waste water of small settlements between
1000-7500 people capacity. PlanetDISK® sys-
tem is operated by solar energy, requires limited
amount of maintenance by non-skilled labor. Due
to these reasons PlanetDISK® was preferred as
the correct method to treat wastewater of small
settlements in Mardin.




Why did the German Finance and
Development Bank of KW made
the RBC a must for the small
settlement waste water treatment
projects in Batum city of Georgia”?
Why is PlanetDISK® preferred
among all the international brands
as the winner?

Building decentralized small capacity wastewater tre-
atment systems is a challange in many ways. Greater
capacity municipal wastewater treatment systems has
many technical staff to run and maintain the system. In
smaller systems, there is no trained or skilled people
to operate the system. KW has chosen RBC techno-
logy as the most energy saving and easy maintenance
technology wastewater treatment system for a sustai-
nable treatment plant.

After studying several years of succesful track record
and international references of PlanetTEK, KW has
approved PlanetDISK® as the winning RBC company.
PlanetDISK® also has the most value for the money
with several features offered.

VEOLIA of France has orderec
PlanetDISK RB

Why are international prestigious
companies such as FRENCH
VEOLIA, METITO OF QATAR,
ARAMCO, TURK TEKFEN,
CAPITAL WATER OF CHILE

and many others are preferring

PlanetDISK® project after project?

PlanetTEK Inc has proved its expertise in RBC Sys-
tems and projects for the last 14 years. Most of his
customers are repeat customers. PlanetTEK's spe-
ciality area is RBC equipment only. PlanetTEK’s Re-
gistered Trade Mark PlanetDISK® is one of the less
than 20 registered RBC brands in the whole World.
It is made in TUrkiye according to EU standards and
has CE certificate.

_/r.'\

rrrrrrrrrrrrrrrrrrrrrrrrr



Name of Customer and the Project:
LIPTON TEA - UNILEVER - TUrkiye

Sustainable waste water treatment solutions at tea
harvesting villages at Black Sea Region of Turkiye.

Corporate’s Social Responsibility Project.

The village of Dikkaya of Rize Province is just another beautiful village at Black Sea region
of Turkey. The village, like several other villages nearby is located by Firtina Vadisi — Storm
Valley popular with rafting, hiking and other nature activities. Unfortunately the waste wa-
ter from these villages run directly to small streams that eventually go into Storm River
and to the Black Sea. LIPTON Tea teamed up with Istanbul Technical University (ITU) and
suggested the Governer of Rize Province that they can sponsor a Waste Water Treatment
Plant (WWTP) to serve one of the villages in the area.

There were several challenges to overcome in
this village WWTP project:

1-Problem: The major concern of the Gover-
ner of Rize was the energy cost of the WWTP.
The chosen system has to be energy efficient.
Solution: PlanetDISK® energy cost per per-
son per month is less than $0.1 per month!
This is only a fraction of what the Governor
was expecting to pay for the energy cost.

2-Problem: Maintenance has to be easy.
There are no trained personnel in the area for
small package type WWTP.

Solution: PlanetDISK® is already being used at
villages of Ankara, Edirne, Samsun, Mardin and
several other provinces. The amount of main-
tenance is less than 15 minutes per 2-3 days.
And the personnel doesn’t have to be qualified
as a technician or an engineer. Unlike conven-
tional methods, little operator intervention and
monitoring will be sufficient. The results will not
heavily depend upon human factor.

3-Problem: It rains a lot in the region and unfor-
tunately the rain will mix up with the sewer en-
tering the WWTP. The WWTP has to be able to
handle both hydraulic and organic fluctuations.
Solution: Fixed film systems such as Planet-
DISK® RBC generally have a greater mass of
microorganisms, enabling to handle organic
load increases. Besides, fixed film systems
perform well even with diluted waste water.
The activated sludge process, on the other
hand, is more susceptible to performance de-
terioration due to hydraulic and organic load
variations. Rapid flow increases tend to wash

microorganisms out of the aeration tank at
precisely the time that a high concentration of
microorganisms is needed.

4-Problem: The villagers have often heard that
the WWTP have loud noises that will be distur-
bing and also causes bad smells in the area.
Solution: The Governor was very pleased
when he saw the reference letters of other